
Parts Library

Dutchwest 2461 Large Catalytic Stove
Note: Please note that any item with a list price of N/A is either a finished good and can be found on the current price book or is deemed as a non-replacement part in the field.
Please contact technical service with any inquiries.

Part Listings > Dutchwest 2461 Large Catalytic Stove

Ref# Part# Description Qty Reqd

1 7000978 BOTTOM 1
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2 7001231 OUTER BACK (AFTER 9/97 NO OUTSIDE AIR SLOT) 1

2 7001123 OUTER BACK (BEFORE 9/97 SLOT FOR OUTSIDE AIR) (TO SN 47114) 1

3 7001116 INNER BOTTOM 1

4 7001230 INNER BACK (AFTER9/97 NO OUT SIDE AIR SLOT) 1

4 7001174 INNER BACK (BEFORE9/97 SLOT FOR OUTSIDE AIR) 1

5 7001119 INNER TOP 1

5 0000004 INNER TOP ASSEMBLY (INNER TOP,WEB,GASKET,TABS & BOLTS) 1

5 7001171 INNER TOP ASSEMBLY (INNER TOP,WEB,ALL HARDWARE,BAFFLE,ALL GASKET) 1

6 7001110 INNER TOP WEB 1

7 7000974 INNER TOP CHANNEL CAP 1

8 7000952 AIR DISTRIBUTOR 1

9 7000953 BAFFLE 1

10 7001229 RIGHT SIDE (AFTER 9/97 NO OUTSIDE AIR SLOT) 1

10 7001217 RIGHT SIDE (BEFORE 9/97 SLOT FOR OUTSIDE AIR) 1

11 7001120 LEFT SIDE 1

11 7001170 LEFT SIDE WITH DOOR ASSEMBLY 1

12 7001121 SIDE LOAD DOOR 1

13 5004245 FRONT AND SIDE DOOR HANDLE NICKEL (CURRENT) 2

13 5004273 FRONT AND SIDE DOOR HANDLE GOLD +D43 2

14 5004025 DOOR PAWL 1

15 30002362 PAWL ASSEMBLY (LOAD DOOR) FOR 2461 AND 2462 ONLY 1

16 7001122 PRIMARY AIR MANIFOLD 1

17 7001124 FRONT 1

18 7000910 GASKET FOR FRONT DOOR 1

19 7001126 ASH DOOR 1

20 30002092 GRATE 1

21 1601488 RETAINER TAB FOR THE WEB, BYPASS GATE & AIR CONTROL 2

22 7000037 FAN PLATE 1

23 7000954 DAMPER 1

24 7000950 DAMPER ADJUSTER 1

25 30002729 AIR CONTROL BALL NICKEL (CURRENT) 1

25 1602470 AIR CONTROL BALL BRASS 1

26 1204253 DIAL DAMPER THEADED STUD 1

27 1203161 3/16 -16 HEX NUT 1

28 30002680 1/4 -20 X 11/4IN HEX HEAD CAP SCREW 1

29 7000951 DAMPER CRANK 1

30 7001131 DAMPER OPERATING ROD 1

30 1202561 5/8IN ID WASHER 1

30 1203058 BYPASS OPERATING ROD CLIP 1

31 7001166 GRATE BACK 1

32 7000972 TOP 1

33 7001127 HEARTH 1

34 7000969 FLUE COLLAR 1

35 7000016 LEG (SINGLE) 1

35 7000SL6 LEG SET OF 4 1

35 0000SL2 LEG SHORT (2IN) SET OF 4 1

36 5004265 DAMPER HANDLE STUB NICKEL (CURRENT) 1

36 5004267+A74 DAMPER HANDLE STUB DISCONTINUED 1

37 5004237 ASH DOOR HANDLE W/SHAFT NICKEL (CURRENT) 1

37 5004271 ASD DOOR HANDLE W/SHAFT GOLD 1

38 7000G69 ASH PAN 1

39 1203591 GASKET FOR GLASS 1

40 7001132 GLASS 1

41 7001164 MANIFOLD CAP 2

42 1600600 HOLDER FOR DOOR HANDLE INSERT 1
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43 30002739 PRIMARY AIR CONTROL 1

44 1601396 GLASS CLIPS 4

45 1201846 SPRING FOR PRIMARY CONTROL 1

46 1201337 1/4 -20 X 1IN HEX HEAD CAP SCREW 1

47 7001125 FRONT DOOR 1

48 1201394 INNER BOTTOM SCREW,1/4 -20 X 3�IN 1

49 1200881 1/4 -20 X �IN PHILIPS FLAT CAP SCREW 1

50 7001117 ANDIRON 2

51 1201340 1/4 -20 X �IN STAINLESS HEX HEAD CAP SCREW+D88 1

52 1201322 10-24 X �IN HEX HEAD CAP SCREW 1

53 7001198 SIDE WEAR PLATE 1

54 1203533 INTERAM GASKET - CATALYST 1

55 000C56M CATALYST BLOCK - STAINLESS STEEL (AS OF SEP. 08) 1

55 000CB56 CATALYST BLOCK (REFRACTORY) CHANGE TO 700C56M WHEN STOCK DEPLETES 1

56 1602515 REFRACTORY 1

57 7001128 DIAL DAMPER 1

58 7000948 PROBE THERMOMETER (2�IN STEM) 1

59 30002732 CHROME BAR (CURRENT) 1

59 7001180 GOLD BAR 1

63 30002787 WOOD HANDLE W/LIFTER - NICKEL (CURRENT) 1

63 5854 CERAMIC HANDLE W/LIFTER GOLD 1

64 1201399 1/4 -20 X 2IN STAINLESS HEX HEAD CAP SCREW 1
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